


































TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 08/03/21
REPORT NUMBER: 41021816 PAGE: 1 of 4

Applicant: Mr J. Bank
Oddies Textiles, Unit 3, Bank House
Greenfield Road, Colne
Lancashire
BB8 9NL

Item number: CP0872CRE
Item name: COTTON POPLIN PRINT
Batch number: N/A
Sample description: Sample of textile with a detailed floral print..
Quantity: 1
P.O./Order number: CP0872
Date of submisssion: 18/02/21
Condition received: visibly undamaged condition.
Test performance date(s): 18/02/2021 - 08/03/2021

Photo of submitted sample

Reference is made in this report to chromium VI analyses carried out by a sub-contractor
laboratory. This testing is outside the scope of UKAS accreditation.

RESULTS

EN 71-3:2019 Migration of certain elements PASS

For and on behalf of
Prepared by Modern Testing Services

Tracy Hughes, Analytical Lab Supervisor B. Watkin, Analytical Chemist

The results herein relate only to the items tested. This report is issued in accordance with MTS (UK)'s terms and conditions which are available on request.

Modern Testing Services (UK) Limited
Modern Testing Services (UK) Limited, 118 Lupton Avenue, Leeds, LS9 6ED, UK
Tel (44) 0844 556 5596 / 0113 240 7011 Fax: (44) 0113 240 9350 Email: info@mts-uk.co.uk Website: www.mts-uk.co.uk
Registered Company 7337435 VAT Registration Number: 997452852

USA  HongKong  Shanghai  Dongguan  Taiwan  India  Bangladesh  Indonesia  Germany  UK  Turkey  Cambodia  Vietnam  Korea  Pakistan  Egypt  Thailand



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 08/03/21
REPORT NUMBER: 41021816 PAGE: 2 of 4

Category III - Scraped off material PASS

The EN 71-3 screening test used by MTS (UK) tests for the migration of
16 of the 19 'elements' restricted by EN 71-3:2019;

It does not test for the presence of chromium III, chromium VI or organic
tin specifically, it does however test for chromium and tin and compliance
with the limits for chromium III, chromium VI or organic tin may be
inferred from low results from these analyses (see below).

A. Representative floral print

The material(s) complied with the limits of the 16 elements specifically
analysed for (see analysis table).

The migration of tin from the sample(s) was determined to be not greater
than 4.9 mg/kg, which, when expressed in the form of tributyl tin, would
not be greater than the organic tin limit of 12 mg/kg, the material(s) can
therefore be inferred as complying with the organic tin limit.

The migration of chromium from the sample(s) was not greater than the
chromium III limit of 460 mg/kg, the material(s) can therefore be inferred
as complying with the chromium III limit.

The migration of chromium from the sample was greater than the
chromium VI limit of 0.053 mg/kg, the material(s) required specific
chromium VI migration analysis to determine compliance with the
chromium VI limit, this was carried out by a sub-contractor and the
following results were obtained:

A. Representative floral print     < 0.053 mg/kg

~~~End of page~~~

Prepared by Tracy Hughes on 08 March 2021  Signature:
This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



LAB LOCATION: LEEDS, UK ISSUE DATE: 08/03/21
REPORT NUMBER: 41021816 PAGE: 3 of 4

Method of test: EN 71-3:2019 Migration of certain elements ANALYSIS RESULTS Category 3 Date of test: 25/02/21

Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required to lower pH and solvent used for extraction appear in [ ] in sample description.
Deviations from standard method: pH of conventional polymers and textiles not checked; samples only filtered if required to prevent ICP blockages.
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional acid was used to lower pH.
Quantities of soluble metals determined by inductively coupled plasma spectroscopy.
Test results marked ^ are within the area to which uncertainty of measurement applies & compliance/non-compliance cannot be inferred.

Metals Al Sb As Ba B Cd Cr Co Cu Pb Mn Hg Ni Se Sr Sn Zn

Limits 70000 560 47 18750 15000 17 460.053 130 7700 23 15000 94 930 460 56000 180000 46000

Wt (Mg)

A 209 5 < 0.5 < 0.3 < 2 < 4 < 0.03 0.686 < 0.1 < 1 < 0.3 2 < 0.3 2 < 3 1.3 < 2 3
END OF SAMPLES

Uncert% 20.62 33.17 24.50 33.17 20.62 24.50 24.50 24.50 20.62 33.17 20.62 33.17 24.50 24.50 20.62 33.17 20.62

Prepared by Tracy Hughes Date: 08 March 2021 Signature:

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 08/03/21
REPORT NUMBER: 41021816 PAGE: 4 of 4

ANNEX A:

Statements of conformity for tests with objective measurements are based on simple acceptance
after taking the expanded uncertainty of measurement at the 95% probability level into account.
Any test result for which the result falls within the area to which uncertainty of measurement applied
will be indicated in the test report and the uncertainty of measurement stated. For all other tests,
statements of conformity are based on the 95% probability that the conditions of test fall within
the criteria and tolerances set out in the test method. The risk of false accept or false reject is
therefore <=2.5%.

Uncertainty of measurement:
EN71-1 Force: 0.5N

Time: ± 0.5s
Acoustics: ± 4.6dB
Torque: <0.01N.m
Magnetic flux: ±0.38% of indicated result
Dimensions: ±0.0004mm callipers) ±1.5mm (steel rule)
Temperature: ±1.5°C

EN71-2: Flammability: Length: ±1 mm
Duration of burn: ±0.25 s
Rate of spread of flame: Clause 4.5: ±2.5 mm/s; Other clauses: ±0.5 mm/s

EN71-3: Given at foot of table of results



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 08/03/21
REPORT NUMBER: 41021814 PAGE: 1 of 4

Applicant: Mr J. Bank
Oddies Textiles, Unit 3, Bank House
Greenfield Road, Colne
Lancashire
BB8 9NL

Item number: CP0878
Item name: COTTON POPLIN PRINT
Batch number: N/A
Sample description: Sample of textile with a skull and red flowers print.
Quantity: 1
P.O./Order number:
Date of submisssion: 18/02/21
Condition received: visibly undamaged condition.
Test performance date(s): 18/02/2021 - 08/03/2021

Photo of submitted sample

Reference is made in this report to chromium VI analyses carried out by a sub-contractor
laboratory. This testing is outside the scope of UKAS accreditation.

RESULTS

EN 71-3:2019 Migration of certain elements PASS

For and on behalf of
Prepared by Modern Testing Services

Tracy Hughes, Analytical Lab Supervisor B. Watkin, Analytical Chemist

The results herein relate only to the items tested. This report is issued in accordance with MTS (UK)'s terms and conditions which are available on request.

Modern Testing Services (UK) Limited
Modern Testing Services (UK) Limited, 118 Lupton Avenue, Leeds, LS9 6ED, UK
Tel (44) 0844 556 5596 / 0113 240 7011 Fax: (44) 0113 240 9350 Email: info@mts-uk.co.uk Website: www.mts-uk.co.uk
Registered Company 7337435 VAT Registration Number: 997452852

USA  HongKong  Shanghai  Dongguan  Taiwan  India  Bangladesh  Indonesia  Germany  UK  Turkey  Cambodia  Vietnam  Korea  Pakistan  Egypt  Thailand



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 08/03/21
REPORT NUMBER: 41021814 PAGE: 2 of 4

Category III - Scraped off material PASS

The EN 71-3 screening test used by MTS (UK) tests for the migration of
16 of the 19 'elements' restricted by EN 71-3:2019;

It does not test for the presence of chromium III, chromium VI or organic
tin specifically, it does however test for chromium and tin and compliance
with the limits for chromium III, chromium VI or organic tin may be
inferred from low results from these analyses (see below).

A. Black print
B. Red print

The material(s) complied with the limits of the 16 elements specifically
analysed for (see analysis table).

The migration of tin from the sample(s) was determined to be not greater
than 4.9 mg/kg, which, when expressed in the form of tributyl tin, would
not be greater than the organic tin limit of 12 mg/kg, the material(s) can
therefore be inferred as complying with the organic tin limit.

The migration of chromium from the sample(s) was not greater than the
chromium III limit of 460 mg/kg, the material(s) can therefore be inferred
as complying with the chromium III limit.

The migration of chromium from sample B was greater than the
chromium VI limit of 0.053 mg/kg, the material(s) required specific
chromium VI migration analysis to determine compliance with the
chromium VI limit, this was carried out by a sub-contractor and the
following results were obtained:

B. Red print      < 0.053 mg/kg

The migration of chromium from the remaining sample(s) was not greater
than the chromium VI limit of 0.053 mg/kg, the material(s) can therefore
be inferred as complying with the chromium VI limit.

~~~End of page~~~

Prepared by Tracy Hughes on 08 March 2021  Signature:
This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



LAB LOCATION: LEEDS, UK ISSUE DATE: 08/03/21
REPORT NUMBER: 41021814 PAGE: 3 of 4

Method of test: EN 71-3:2019 Migration of certain elements ANALYSIS RESULTS Category 3 Date of test: 25/02/21

Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required to lower pH and solvent used for extraction appear in [ ] in sample description.
Deviations from standard method: pH of conventional polymers and textiles not checked; samples only filtered if required to prevent ICP blockages.
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional acid was used to lower pH.
Quantities of soluble metals determined by inductively coupled plasma spectroscopy.
Test results marked ^ are within the area to which uncertainty of measurement applies & compliance/non-compliance cannot be inferred.

Metals Al Sb As Ba B Cd Cr Co Cu Pb Mn Hg Ni Se Sr Sn Zn

Limits 70000 560 47 18750 15000 17 460.053 130 7700 23 15000 94 930 460 56000 180000 46000

Wt (Mg)

A 140 < 3 < 0.5 < 0.3 < 2 < 4 < 0.03 < 0.030 < 0.1 < 1 < 0.3 1 < 0.3 < 1 < 3 1.6 < 2 7
B 154 < 3 < 0.5 < 0.3 < 2 < 4 < 0.03 0.988 < 0.1 1 < 0.3 2 < 0.3 1 < 3 1.5 < 2 3

END OF SAMPLES

Uncert% 20.62 33.17 24.50 33.17 20.62 24.50 24.50 24.50 20.62 33.17 20.62 33.17 24.50 24.50 20.62 33.17 20.62

Prepared by Tracy Hughes Date: 08 March 2021 Signature:

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 08/03/21
REPORT NUMBER: 41021814 PAGE: 4 of 4

ANNEX A:

Statements of conformity for tests with objective measurements are based on simple acceptance
after taking the expanded uncertainty of measurement at the 95% probability level into account.
Any test result for which the result falls within the area to which uncertainty of measurement applied
will be indicated in the test report and the uncertainty of measurement stated. For all other tests,
statements of conformity are based on the 95% probability that the conditions of test fall within
the criteria and tolerances set out in the test method. The risk of false accept or false reject is
therefore <=2.5%.

Uncertainty of measurement:
EN71-1 Force: 0.5N

Time: ± 0.5s
Acoustics: ± 4.6dB
Torque: <0.01N.m
Magnetic flux: ±0.38% of indicated result
Dimensions: ±0.0004mm callipers) ±1.5mm (steel rule)
Temperature: ±1.5°C

EN71-2: Flammability: Length: ±1 mm
Duration of burn: ±0.25 s
Rate of spread of flame: Clause 4.5: ±2.5 mm/s; Other clauses: ±0.5 mm/s

EN71-3: Given at foot of table of results



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021815 PAGE: 1 of 4

Applicant: Mr J. Bank
Oddies Textiles, Unit 3, Bank House
Greenfield Road, Colne
Lancasshire
BB8 9NL

Item number: CP0875BLA
Item name: COTTON POPLIN PRINT
Batch number: N/A
Sample description: Sample of textile with a pink and red heart print on a black background.
Quantity: 1
P.O./Order number:
Date of submisssion: 18/02/21
Condition received: visibly undamaged condition.
Test performance date(s): 18/02/2021 - 26/02/2021

Photo of submitted sample

The PASS result refers only to the materials analysed.

RESULTS

EN 71-3:2019 Migration of certain elements PASS

For and on behalf of
Prepared by Modern Testing Services

B. Watkin, Analytical Chemist Tracy Hughes, Analytical Lab Supervisor

The results herein relate only to the items tested. This report is issued in accordance with MTS (UK)'s terms and conditions which are available on request.

Modern Testing Services (UK) Limited
Modern Testing Services (UK) Limited, 118 Lupton Avenue, Leeds, LS9 6ED, UK
Tel (44) 0844 556 5596 / 0113 240 7011 Fax: (44) 0113 240 9350 Email: info@mts-uk.co.uk Website: www.mts-uk.co.uk
Registered Company 7337435 VAT Registration Number: 997452852

USA  HongKong  Shanghai  Dongguan  Taiwan  India  Bangladesh  Indonesia  Germany  UK  Turkey  Cambodia  Vietnam  Korea  Pakistan  Egypt  Thailand



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021815 PAGE: 2 of 4

Category III - Scraped off material PASS

The EN 71-3 screening test used by MTS (UK) tests for the migration of
16 of the 19 'elements' restricted by EN 71-3:2019;

It does not test for the presence of chromium III, chromium VI or organic
tin specifically, it does however test for chromium and tin and compliance
with the limits for chromium III, chromium VI or organic tin may be
inferred from low results from these analyses (see below).

A. Heart print representative

The material(s) complied with the limits of the 16 elements specifically
analysed for (see analysis table).

The migration of tin from the sample(s) was determined to be not greater
than 4.9 mg/kg, which, when expressed in the form of tributyl tin, would
not be greater than the organic tin limit of 12 mg/kg, the material(s) can
therefore be inferred as complying with the organic tin limit.

The migration of chromium from the sample(s) was not greater than the
chromium III limit of 460 mg/kg or the chromium VI limit of 0.053 mg/kg,
the material(s) can therefore be inferred as complying with the chromium
III and chromium VI limits.

~~~End of page~~~

Prepared by B. Watkin on 26 February 2021  Signature:
This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021815 PAGE: 3 of 4

Method of test: EN 71-3:2019 Migration of certain elements ANALYSIS RESULTS Category 3 Date of test: 25/02/21

Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required to lower pH and solvent used for extraction appear in [ ] in sample description.
Deviations from standard method: pH of conventional polymers and textiles not checked; samples only filtered if required to prevent ICP blockages.
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional acid was used to lower pH.
Quantities of soluble metals determined by inductively coupled plasma spectroscopy.
Test results marked ^ are within the area to which uncertainty of measurement applies & compliance/non-compliance cannot be inferred.

Metals Al Sb As Ba B Cd Cr Co Cu Pb Mn Hg Ni Se Sr Sn Zn

Limits 70000 560 47 18750 15000 17 460.053 130 7700 23 15000 94 930 460 56000 180000 46000

Wt (Mg)

A 205 5 < 0.5 < 0.3 < 2 < 4 < 0.03 < 0.030 < 0.1 2 < 0.3 1 < 0.3 < 1 < 3 3.0 < 2 8
END OF SAMPLES

Uncert% 20.62 33.17 24.50 33.17 20.62 24.50 24.50 24.50 20.62 33.17 20.62 33.17 24.50 24.50 20.62 33.17 20.62

Prepared by B. Watkin Date: 26 February 2021 Signature:

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021815 PAGE: 4 of 4

ANNEX A:

Statements of conformity for tests with objective measurements are based on simple acceptance
after taking the expanded uncertainty of measurement at the 95% probability level into account.
Any test result for which the result falls within the area to which uncertainty of measurement applied
will be indicated in the test report and the uncertainty of measurement stated. For all other tests,
statements of conformity are based on the 95% probability that the conditions of test fall within
the criteria and tolerances set out in the test method. The risk of false accept or false reject is
therefore <=2.5%.

Uncertainty of measurement:
EN71-1 Force: 0.5N

Time: ± 0.5s
Acoustics: ± 4.6dB
Torque: <0.01N.m
Magnetic flux: ±0.38% of indicated result
Dimensions: ±0.0004mm callipers) ±1.5mm (steel rule)
Temperature: ±1.5°C

EN71-2: Flammability: Length: ±1 mm
Duration of burn: ±0.25 s
Rate of spread of flame: Clause 4.5: ±2.5 mm/s; Other clauses: ±0.5 mm/s

EN71-3: Given at foot of table of results



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021812 PAGE: 1 of 4

Applicant: Mr J. Bank
Oddies Textiles, Unit 3, Bank House
Greenfield Road, Colne
Lancasshire
BB8 9NL

Item number: CP0881YEL
Item name: COTTON POPLIN PRINT
Batch number: N/A
Sample description: Sample of textile with a bee and flower design on a yellow background.
Quantity: 1
P.O./Order number: CP0881
Date of submisssion: 18/02/21
Condition received: visibly undamaged condition.
Test performance date(s): 18/02/2021 - 26/02/2021

Photo of submitted sample

The PASS result refers only to the materials analysed.

RESULTS

EN 71-3:2019 Migration of certain elements PASS

For and on behalf of
Prepared by Modern Testing Services

B. Watkin, Analytical Chemist Tracy Hughes, Analytical Lab Supervisor

The results herein relate only to the items tested. This report is issued in accordance with MTS (UK)'s terms and conditions which are available on request.

Modern Testing Services (UK) Limited
Modern Testing Services (UK) Limited, 118 Lupton Avenue, Leeds, LS9 6ED, UK
Tel (44) 0844 556 5596 / 0113 240 7011 Fax: (44) 0113 240 9350 Email: info@mts-uk.co.uk Website: www.mts-uk.co.uk
Registered Company 7337435 VAT Registration Number: 997452852

USA  HongKong  Shanghai  Dongguan  Taiwan  India  Bangladesh  Indonesia  Germany  UK  Turkey  Cambodia  Vietnam  Korea  Pakistan  Egypt  Thailand



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021812 PAGE: 2 of 4

Category III - Scraped off material PASS

The EN 71-3 screening test used by MTS (UK) tests for the migration of
16 of the 19 'elements' restricted by EN 71-3:2019;

It does not test for the presence of chromium III, chromium VI or organic
tin specifically, it does however test for chromium and tin and compliance
with the limits for chromium III, chromium VI or organic tin may be
inferred from low results from these analyses (see below).

A. Representative bee print

The material(s) complied with the limits of the 16 elements specifically
analysed for (see analysis table).

The migration of tin from the sample(s) was determined to be not greater
than 4.9 mg/kg, which, when expressed in the form of tributyl tin, would
not be greater than the organic tin limit of 12 mg/kg, the material(s) can
therefore be inferred as complying with the organic tin limit.

The migration of chromium from the sample(s) was not greater than the
chromium III limit of 460 mg/kg or the chromium VI limit of 0.053 mg/kg,
the material(s) can therefore be inferred as complying with the chromium
III and chromium VI limits.

~~~End of page~~~

Prepared by B. Watkin on 26 February 2021  Signature:
This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021812 PAGE: 3 of 4

Method of test: EN 71-3:2019 Migration of certain elements ANALYSIS RESULTS Category 3 Date of test: 25/02/21

Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required to lower pH and solvent used for extraction appear in [ ] in sample description.
Deviations from standard method: pH of conventional polymers and textiles not checked; samples only filtered if required to prevent ICP blockages.
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional acid was used to lower pH.
Quantities of soluble metals determined by inductively coupled plasma spectroscopy.
Test results marked ^ are within the area to which uncertainty of measurement applies & compliance/non-compliance cannot be inferred.

Metals Al Sb As Ba B Cd Cr Co Cu Pb Mn Hg Ni Se Sr Sn Zn

Limits 70000 560 47 18750 15000 17 460.053 130 7700 23 15000 94 930 460 56000 180000 46000

Wt (Mg)

A 163 < 3 < 0.5 < 0.3 4 < 4 < 0.03 < 0.030 < 0.1 < 1 < 0.3 < 1 < 0.3 < 1 < 3 1.8 < 2 6
END OF SAMPLES

Uncert% 20.62 33.17 24.50 33.17 20.62 24.50 24.50 24.50 20.62 33.17 20.62 33.17 24.50 24.50 20.62 33.17 20.62

Prepared by B. Watkin Date: 26 February 2021 Signature:

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021812 PAGE: 4 of 4

ANNEX A:

Statements of conformity for tests with objective measurements are based on simple acceptance
after taking the expanded uncertainty of measurement at the 95% probability level into account.
Any test result for which the result falls within the area to which uncertainty of measurement applied
will be indicated in the test report and the uncertainty of measurement stated. For all other tests,
statements of conformity are based on the 95% probability that the conditions of test fall within
the criteria and tolerances set out in the test method. The risk of false accept or false reject is
therefore <=2.5%.

Uncertainty of measurement:
EN71-1 Force: 0.5N

Time: ± 0.5s
Acoustics: ± 4.6dB
Torque: <0.01N.m
Magnetic flux: ±0.38% of indicated result
Dimensions: ±0.0004mm callipers) ±1.5mm (steel rule)
Temperature: ±1.5°C

EN71-2: Flammability: Length: ±1 mm
Duration of burn: ±0.25 s
Rate of spread of flame: Clause 4.5: ±2.5 mm/s; Other clauses: ±0.5 mm/s

EN71-3: Given at foot of table of results



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021813 PAGE: 1 of 4

Applicant: Mr J. Bank
Oddies Textiles, Unit 3, Bank House
Greenfield Road, Colne
Lancasshire
BB8 9NL

Item number: CP0882PIN
Item name: COTTON POPLIN PRINT
Batch number: N/A
Sample description: Sample of star print textile on a pink background.
Quantity: 1
P.O./Order number: CP0882
Date of submisssion: 18/02/21
Condition received: visibly undamaged condition.
Test performance date(s): 18/02/2021 - 26/02/2021

Photo of submitted sample

The PASS result refers only to the materials analysed.

RESULTS

EN 71-3:2019 Migration of certain elements PASS

For and on behalf of
Prepared by Modern Testing Services

B. Watkin, Analytical Chemist Tracy Hughes, Analytical Lab Supervisor

The results herein relate only to the items tested. This report is issued in accordance with MTS (UK)'s terms and conditions which are available on request.

Modern Testing Services (UK) Limited
Modern Testing Services (UK) Limited, 118 Lupton Avenue, Leeds, LS9 6ED, UK
Tel (44) 0844 556 5596 / 0113 240 7011 Fax: (44) 0113 240 9350 Email: info@mts-uk.co.uk Website: www.mts-uk.co.uk
Registered Company 7337435 VAT Registration Number: 997452852

USA  HongKong  Shanghai  Dongguan  Taiwan  India  Bangladesh  Indonesia  Germany  UK  Turkey  Cambodia  Vietnam  Korea  Pakistan  Egypt  Thailand



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021813 PAGE: 2 of 4

Category III - Scraped off material PASS

The EN 71-3 screening test used by MTS (UK) tests for the migration of
16 of the 19 'elements' restricted by EN 71-3:2019;

It does not test for the presence of chromium III, chromium VI or organic
tin specifically, it does however test for chromium and tin and compliance
with the limits for chromium III, chromium VI or organic tin may be
inferred from low results from these analyses (see below).

A. Pink textile
B. Blue textile
C. Light blue textile
D. Red textile
E. Yellow textile

The material(s) complied with the limits of the 16 elements specifically
analysed for (see analysis table).

The migration of tin from the sample(s) was determined to be not greater
than 4.9 mg/kg, which, when expressed in the form of tributyl tin, would
not be greater than the organic tin limit of 12 mg/kg, the material(s) can
therefore be inferred as complying with the organic tin limit.

The migration of chromium from the sample(s) was not greater than the
chromium III limit of 460 mg/kg or the chromium VI limit of 0.053 mg/kg,
the material(s) can therefore be inferred as complying with the chromium
III and chromium VI limits.

~~~End of page~~~

Prepared by B. Watkin on 26 February 2021  Signature:
This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021813 PAGE: 3 of 4

Method of test: EN 71-3:2019 Migration of certain elements ANALYSIS RESULTS Category 3 Date of test: 25/02/21

Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required to lower pH and solvent used for extraction appear in [ ] in sample description.
Deviations from standard method: pH of conventional polymers and textiles not checked; samples only filtered if required to prevent ICP blockages.
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional acid was used to lower pH.
Quantities of soluble metals determined by inductively coupled plasma spectroscopy.
Test results marked ^ are within the area to which uncertainty of measurement applies & compliance/non-compliance cannot be inferred.

Metals Al Sb As Ba B Cd Cr Co Cu Pb Mn Hg Ni Se Sr Sn Zn

Limits 70000 560 47 18750 15000 17 460.053 130 7700 23 15000 94 930 460 56000 180000 46000

Wt (Mg)

A 188 < 3 < 0.5 < 0.3 < 2 < 4 < 0.03 < 0.030 < 0.1 < 1 < 0.3 2 < 0.3 < 1 < 3 2.8 < 2 7
B 103 < 3 < 0.5 < 0.3 2 < 4 < 0.03 < 0.030 < 0.1 3 < 0.3 2 < 0.3 < 1 < 3 3.2 < 2 11
C 113 < 3 < 0.5 < 0.3 < 2 < 4 < 0.03 < 0.030 < 0.1 1 < 0.3 2 < 0.3 < 1 < 3 2.7 < 2 7
D 116 < 3 < 0.5 < 0.3 3 < 4 < 0.03 < 0.030 < 0.1 < 1 < 0.3 2 < 0.3 < 1 < 3 4.4 < 2 8
E 123 < 3 < 0.5 < 0.3 < 2 < 4 < 0.03 < 0.030 < 0.1 < 1 < 0.3 2 < 0.3 < 1 < 3 2.7 < 2 9

END OF SAMPLES

Uncert% 20.62 33.17 24.50 33.17 20.62 24.50 24.50 24.50 20.62 33.17 20.62 33.17 24.50 24.50 20.62 33.17 20.62

Prepared by B. Watkin Date: 26 February 2021 Signature:

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



TEST REPORT

LAB LOCATION: LEEDS, UK ISSUE DATE: 26/02/21
REPORT NUMBER: 41021813 PAGE: 4 of 4

ANNEX A:

Statements of conformity for tests with objective measurements are based on simple acceptance
after taking the expanded uncertainty of measurement at the 95% probability level into account.
Any test result for which the result falls within the area to which uncertainty of measurement applied
will be indicated in the test report and the uncertainty of measurement stated. For all other tests,
statements of conformity are based on the 95% probability that the conditions of test fall within
the criteria and tolerances set out in the test method. The risk of false accept or false reject is
therefore <=2.5%.

Uncertainty of measurement:
EN71-1 Force: 0.5N

Time: ± 0.5s
Acoustics: ± 4.6dB
Torque: <0.01N.m
Magnetic flux: ±0.38% of indicated result
Dimensions: ±0.0004mm callipers) ±1.5mm (steel rule)
Temperature: ±1.5°C

EN71-2: Flammability: Length: ±1 mm
Duration of burn: ±0.25 s
Rate of spread of flame: Clause 4.5: ±2.5 mm/s; Other clauses: ±0.5 mm/s

EN71-3: Given at foot of table of results



MODERN TESTING SERVICES (UK) LIMITED

TEST REPORT
100% COTTON POPLIN PRINTS - 52/56/60

Applicant: Mr J. Bank
Arista (UK) Ltd t/a Oddies Textiles
Unit 3 Bank House
Greenfield Road
Colne
Lancs
BB8 9NL

MTS Lab Reference: 39090511

Report Date: 11/09/19

Number of Samples: 4

Received on: 05/09/19

Condition received: Supplied without packaging
visibly undamaged condition.

Four textile samples;

"CP0745 - Bright"
"CP0752 - Mint"
"CP0756 - Ochre"
"CP0760 - Navy"

The migration of chromium from at least one of the samples was greater than the
chromium VI limit of 0.053 mg/kg, full compliance cannot be inferred without
chromium VI analysis as required.

RESULTS

Partial EN 71-3:2013+A3:2018 Migration of certain elements PASS

Prepared by G. S. Kirkland Date: 11th September, 20 Signature:

Authorised on behalf of MTS
by G. S. Kirkland, Lab Manager Date: 11th September, 20 Signature:

Page 1 of 4 pages.
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MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 39090511

Partial EN 71-3:2013+A3:2018 Migration of certain elements

Category III - Scraped off material PASS

The Partial (18 element) EN 71-3 screening test tests for the migration of
16 of the 19 'elements' restricted by EN 71-3:2013+A3:2018;

Please note that a new chromium VI limit of 0.053 mg/kg, imposed by EU
Directive 2018/725 will come into force on 18 November 2019, applicable
to toys which are placed on the market from this date. This has been
applied to the samples tested; if inapplicable, this can be reverted to the
previous limit of 0.2 mg/kg on request.

The migration of chromium from at least one of the samples was greater
than the chromium VI limit of 0.053 mg/kg, full compliance cannot be
inferred without chromium VI analysis as required.

Compliance with the chromium III and organic tin limits may be inferred
from low results from these analyses (see below).

A. CP0745 Pink
B. CP0745 Orange
C. CP0745 Yellow
D. CP0745 Green
E. CP0745 Mint Green
F. CP0745 Blue
G. CP0745 Dark Blue
H. CP0745 Purple
I. CP0745 White
J. CP0752 Blue Base
K. CP0752 White
L. CP0752 Rainbow Rep.
M. CP0752 Orange/Green Rep.
N. CP0760 Dark Blue
O. CP0760 Navy
P. CP0760 Dark Green
Q. CP0760 Light Green
R. CP0760 Pink
S. CP0760 Yellow
T. CP0760 Purple
U. CP0760 Blue
V. CP0756 Beige
W. CP0756 Black/White Rep.

The material(s) complied with the limits of the 16 elements specifically
analysed for (see analysis table).

The migration of chromium from the sample(s) was not greater than the
chromium III limit of 460 mg/kg, the material(s) can therefore be inferred
as complying with the chromium III limit.

Prepared by G. S. Kirkland on 11th September, 2019  Signature: Page 2 of 4 pages.
This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd. Opinions and interpretations are not within the scope of our UKAS accreditation.



MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 39090511

Partial EN 71-3:2013+A3:2018 Migration of certain elements

Category III - Scraped off material (continued) PASS

The migration of tin from the sample(s) was determined to be not greater
than 4.9 mg/kg, which, when expressed in the form of tributyl tin, would
not be greater than the organic tin limit of 12 mg/kg, the material(s) can
therefore be inferred as complying with the organic tin limit.

~~~End of page~~~

Prepared by G. S. Kirkland on 11th September, 2019  Signature: Page 3 of 4 pages.
This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd. Opinions and interpretations are not within the scope of our UKAS accreditation.



MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 39090511
Method of test: Partial EN 71-3:2013+A3:2018 Migration of certain el ANALYSIS RESULTS Category 3 Date of test: 10/09/19

Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required to lower pH and solvent used for extraction appear in [ ] in sample description.
Deviations from standard method: pH of conventional polymers and textiles not checked; samples only filtered if required to prevent ICP blockages.
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional acid was used to lower pH.
Quantities of soluble metals determined by inductively coupled plasma spectroscopy.
Test results marked ^ are within the area to which uncertainty of measurement applies & compliance/non-compliance cannot be inferred.

Metals Al Sb As Ba B Cd Cr Co Cu Pb Mn Hg Ni Se Sr Sn Zn

Limits 70000 560 47 18750 15000 17 460.2 130 7700 23 15000 94 930 460 56000 180000 46000

Wt (Mg)

A 197 < 5 < 5 < 1 < 5 < 5 < 1 < 0.001 < 5 < 5 < 0.1 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
B 186 < 5 < 5 < 1 < 5 < 5 < 1 < 0.001 < 5 < 5 < 0.1 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
C 189 7 < 5 < 1 < 5 < 5 < 1 0.054 < 5 < 5 0.5 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
D 192 6 < 5 < 1 < 5 < 5 < 1 0.040 < 5 < 5 1.0 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
E 193 < 5 < 5 < 1 < 5 < 5 < 1 0.001 < 5 < 5 0.3 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
F 197 < 5 < 5 < 1 < 5 < 5 < 1 0.016 < 5 < 5 0.2 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
G 194 < 5 < 5 < 1 < 5 < 5 < 1 < 0.001 < 5 < 5 < 0.1 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
H 196 < 5 < 5 < 1 < 5 < 5 < 1 < 0.001 < 5 < 5 0.3 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
I 200 < 5 < 5 < 1 < 5 < 5 < 1 0.003 < 5 < 5 0.2 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
J 196 12 < 5 < 1 < 5 < 5 < 1 0.157 < 5 < 5 0.4 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
K 196 11 < 5 < 1 < 5 < 5 < 1 0.095 < 5 < 5 0.3 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
L 193 11 < 5 < 1 < 5 < 5 < 1 0.215 < 5 < 5 0.3 < 5 < 1 < 5 < 5 < 5 1.3 < 5
M 199 13 < 5 < 1 < 5 < 5 < 1 0.355 < 5 < 5 0.2 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
N 200 < 5 < 5 < 1 < 5 < 5 < 1 0.045 < 5 < 5 0.2 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
O 105 16 < 5 < 1 < 5 < 5 < 1 5.577 < 5 < 5 2.0 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
P 101 13 < 5 < 1 < 5 < 5 < 1 2.697 < 5 < 5 0.2 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
Q 105 10 < 5 < 1 < 5 < 5 < 1 1.109 < 5 < 5 0.2 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
R 109 12 < 5 < 1 < 5 < 5 < 1 0.419 < 5 < 5 0.2 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
S 101 13 < 5 < 1 < 5 < 5 < 1 0.290 < 5 < 5 0.3 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
T 104 9 < 5 < 1 < 5 < 5 < 1 0.253 < 5 < 5 0.2 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
U 105 10 < 5 < 1 < 5 < 5 < 1 0.592 < 5 < 5 0.2 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
V 108 < 5 < 5 < 1 < 5 < 5 < 1 0.013 < 5 < 5 < 0.1 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
W 104 6 < 5 < 1 < 5 < 5 < 1 0.009 < 5 < 5 0.1 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5

END OF SAMPLES

Prepared by G. S. Kirkland Date: 11th September, 201 Signature: Page 4 of 4 pages.

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd. Opinions and interpretations are not within the scope of our UKAS accreditation.



MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 38071916

TEST REPORT

UNICORN RAINBOW COTTON POPLIN PRINT - CP0710

Applicant Tests requested

Mr J. Bank EN 71-3:2013+A1:2014 Migration of certain elements
Arista (uk) Ltd T/A Oddies Textiles
Unit 3 Bank House
Greenfield Road
Colne
Lancs
BB8 9NL

Number of samples: 1 received on 19th July, 2018.

Supplied without packaging in visibly undamaged condition.

Product Description

Cotton poplin fabric with unicorn and rainbow print.

Reference is made in this report to analyses carried out by a sub-contractor laboratory. This
testing is outside the scope of UKAS accreditation.

RESULTS PASS EN 71-3:2013+A1:2014 Migration of certain elements

Prepared by G. S. Kirkland Date: 6th September, 2018 Signature:

Authorised on behalf of MTS
by G. S. Kirkland, Lab Manager. Date: 6th September, 2018 Signature:

Page 1 of 3 pages.

	This report relates only to the sample(s) tested and shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.
	Opinions and interpretations are not within the scope of our UKAS accreditation.

Modern Testing Services (UK) Limited, 118 Lupton Avenue, Leeds, LS9 6ED, UK 



MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 38071916

EN 71-3:2013+A1:2014 Migration of certain elements

Category III - Scraped off material PASS

The EN 71-3 screening test used by MTS (UK) tests for the migration of 16 of the 19
'elements' restricted by EN 71-3:2013;

It does not test for the presence of chromium III, chromium VI or organic tin
specifically, it does however test for chromium and tin and compliance with the limits for
chromium III, chromium VI or organic tin may be inferred from low results from these
analyses (see below).

A. Pink textile
B. Rainbow printed textile

The materials complied with the limits of the 16 elements specifically analysed for (see
analysis table).

The migration of tin from the samples was determined to be not greater than 4.9 mg/kg,
which, when expressed in the form of tributyl tin, would not be greater than the organic
tin limit of 12 mg/kg, the materials can therefore be inferred as complying with the
organic tin limit.

The migration of chromium from the samples was not greater than the chromium III limit
of 460 mg/kg, the materials can therefore be inferred as complying with the chromium
III limit.

The migration of chromium from samples was greater than the chromium VI limit of 0.2
mg/kg, the material required specific chromium VI migration analysis to determine
compliance with the chromium VI limit, this was carried out by a sub-contractor and
was found to comply with the limit.

~~~End of page~~~

Prepared by G. S. Kirkland on 6th September, 2018  Signature: Page 2 of 3 pages.

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd. Opinions and interpretations are not within the scope of our UKAS accreditation.



MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 38071916
Method of test: EN 71-3:2013+A1:2014 Migration of certain element ANALYSIS RESULTS Category 3 Date of test: 30/07/18

Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required to lower pH and solvent used for extraction appear in [ ] in sample description.
Deviations from standard method: pH of conventional polymers and textiles not checked; samples only filtered if required to prevent ICP blockages.
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional acid was used to lower pH.
Quantities of soluble metals determined by inductively coupled plasma spectroscopy.
Test results marked ^ are within the area to which uncertainty of measurement applies & compliance/non-compliance cannot be inferred.

Metals Al Sb As Ba B Cd Cr Co Cu Pb Mn Hg Ni Se Sr Sn Zn

Limits 70000 560 47 18750 15000 17 460.2 130 7700 160 15000 94 930 460 56000 180000 46000

Wt (Mg)

A 125 13 < 5 < 1 < 5 < 5 < 1 0.632 < 5 < 5 < 5 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
B 142 13 < 5 < 1 < 5 < 5 < 1 0.614 < 5 < 5 < 5 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5

END OF SAMPLES

Prepared by G. S. Kirkland Date: 6th September, 2018 Signature: Page 3 of 3 pages.

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd. Opinions and interpretations are not within the scope of our UKAS accreditation.



MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 38071914

TEST REPORT

LEOPARD SKIN COTTON POPLIN PRINT - CP0701

Applicant Tests requested

Mr J. Bank EN 71-3:2013+A1:2014 Migration of certain elements
Arista (uk) Ltd T/A Oddies Textiles
Unit 3 Bank House
Greenfield Road
Colne
Lancs
BB8 9NL

Number of samples: 1 received on 19th July, 2018.

Supplied without packaging in visibly undamaged condition.

Product Description

Cotton poplin fabric with leopard skin print.

Reference is made in this report to analyses carried out by a sub-contractor laboratory. This
testing is outside the scope of UKAS accreditation.

RESULTS PASS EN 71-3:2013+A1:2014 Migration of certain elements

Prepared by G. S. Kirkland Date: 6th September, 2018 Signature:

Authorised on behalf of MTS
by G. S. Kirkland, Lab Manager. Date: 6th September, 2018 Signature:

Page 1 of 3 pages.

	This report relates only to the sample(s) tested and shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.
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MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 38071914

EN 71-3:2013+A1:2014 Migration of certain elements

Category III - Scraped off material PASS

The EN 71-3 screening test used by MTS (UK) tests for the migration of 16 of the 19
'elements' restricted by EN 71-3:2013;

It does not test for the presence of chromium III, chromium VI or organic tin
specifically, it does however test for chromium and tin and compliance with the limits for
chromium III, chromium VI or organic tin may be inferred from low results from these
analyses (see below).

A. Leopard print textile

The material complied with the limits of the 16 elements specifically analysed for (see
analysis table).

The migration of tin from the sample was determined to be not greater than 4.9 mg/kg,
which, when expressed in the form of tributyl tin, would not be greater than the organic
tin limit of 12 mg/kg, the material can therefore be inferred as complying with the
organic tin limit.

The migration of chromium from the sample was not greater than the chromium III limit
of 460 mg/kg, the material can therefore be inferred as complying with the chromium III
limit.

The migration of chromium from the sample was greater than the chromium VI limit of
0.2 mg/kg, the material required specific chromium VI migration analysis to determine
compliance with the chromium VI limit, this was carried out by a sub-contractor and
was found to comply with the limit.

~~~End of page~~~

Prepared by G. S. Kirkland on 6th September, 2018  Signature: Page 2 of 3 pages.

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd. Opinions and interpretations are not within the scope of our UKAS accreditation.



MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 38071914
Method of test: EN 71-3:2013+A1:2014 Migration of certain element ANALYSIS RESULTS Category 3 Date of test: 30/07/18

Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required to lower pH and solvent used for extraction appear in [ ] in sample description.
Deviations from standard method: pH of conventional polymers and textiles not checked; samples only filtered if required to prevent ICP blockages.
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional acid was used to lower pH.
Quantities of soluble metals determined by inductively coupled plasma spectroscopy.
Test results marked ^ are within the area to which uncertainty of measurement applies & compliance/non-compliance cannot be inferred.

Metals Al Sb As Ba B Cd Cr Co Cu Pb Mn Hg Ni Se Sr Sn Zn

Limits 70000 560 47 18750 15000 17 460.2 130 7700 160 15000 94 930 460 56000 180000 46000

Wt (Mg)

A 228 9 < 5 < 1 < 5 < 5 < 1 1.287 < 5 < 5 < 5 < 5 < 1 < 5 < 5 < 5 < 1.0 < 5
END OF SAMPLES

Prepared by G. S. Kirkland Date: 6th September, 2018 Signature: Page 3 of 3 pages.

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd. Opinions and interpretations are not within the scope of our UKAS accreditation.



MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 36111710

TEST REPORT

COTTON POPLIN PRINT - CP0312

Applicant Tests requested

Mr J. Bank EN 71-3:2013+A1:2014 Migration of certain elements
Oddies Textiles
Unit 3, Bank House
Greenfield Road
Colne
Lancasshire
BB8 9NL

Number of samples: 1 received on 17th November, 2016.

Supplied without packaging in visibly undamaged condition.

Product Description

Black and skull print design textile.

RESULTS PASS EN 71-3:2013+A1:2014 Migration of certain elements

Prepared by G. S. Kirkland Date: 21st November, 2016 Signature:

Authorised on behalf of MTS
by G. S. Kirkland, Lab Manager. Date: 21st November, 2016 Signature:

Page 1 of 3 pages.
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MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 36111710

EN 71-3:2013+A1:2014 Migration of certain elements

Category III - Scraped off material PASS

The EN 71-3 screening test used by MTS (UK) tests for the migration of 16 of the 19
'elements' restricted by EN 71-3:2013;

It does not test for the presence of chromium III, chromium VI or organic tin
specifically, it does however test for chromium and tin and compliance with the limits for
chromium III, chromium VI or organic tin may be inferred from low results from these
analyses (see below).

A. Floral/skull print textile

The material complied with the limits of the 16 elements specifically analysed for (see
analysis table).

The migration of tin from the sample was determined to be not greater than 4.9 mg/kg,
which, when expressed in the form of tributyl tin, would not be greater than the organic
tin limit of 12 mg/kg, the material can therefore be inferred as complying with the
organic tin limit.

The migration of chromium from the sample was not greater than the chromium III limit
of 460 mg/kg or the chromium VI limit of 0.2 mg/kg, the material can therefore be
inferred as complying with the chromium III and chromium VI limits.

~~~End of page~~~

Prepared by G. S. Kirkland on 21st November, 2016  Signature: Page 2 of 3 pages.
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MODERN TESTING SERVICES (UK) LIMITED Lab Ref: 36111710
Method of test: EN 71-3:2013+A1:2014 Migration of certain element ANALYSIS RESULTS Category 3 Date of test: 00/00/00

Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required to lower pH and solvent used for extraction appear in [ ] in sample description.
Deviations from standard method: pH of conventional polymers and textiles not checked; samples only filtered if required to prevent ICP blockages.
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional acid was used to lower pH.
Quantities of soluble metals determined by inductively coupled plasma spectroscopy.
Test results marked ^ are within the area to which uncertainty of measurement applies & compliance/non-compliance cannot be inferred.

Metals Al Sb As Ba B Cd Cr Co Cu Pb Mn Hg Ni Se Sr Sn Zn

Limits 70000 560 47 18750 15000 17 460.2 130 7700 160 15000 94 930 460 56000 180000 46000

Wt (Mg)

A 202 < 5 < 5 < 1 < 5 < 5 < 1 < 0.1 < 5 < 5 < 5 < 5 < 1 < 5 < 5 < 5 < 1 < 5
END OF SAMPLES

Prepared by G. S. Kirkland Date: 21st November, 2016 Signature: Page 3 of 3 pages.

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd. Opinions and interpretations are not within the scope of our UKAS accreditation.
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Oddies Textiles 
Unit 3 Bank House 
Greenfield Road 
Colne 
Lancashire 
BB8 9NL   Contact: Edward Bank 
 
 
DATE RECEIVED   : 13 MARCH 2015 
QUALITY/REFERENCE  : CP0113 - BLUE 
REPUTED FIBRE CONTENT  : NOT GIVEN 
FABRIC DESCRIPTION  : WOVEN 
 
 
REQUEST: EN71-3:2013 Toxicity 
 
 
COMMENTS: See report 
 
 

      
S. WISEMAN      M. GRAINGER 
LABORATORY MANAGER    SENIOR TECHNOLOGIST 
 
This report shall not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied as 
referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for 
guidance only and are not a part of the results. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation. 
 
This test has been sub-contracted 
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Category III Analysis results 
  

 
 
Category III - Scraped off material 
The EN 71-3 screening test used by MTS (UK) tests for the migration of 
16 of the 19 'elements' restricted by EN 71-3:2013; 
 
It does not test for the presence of chromium III, chromium VI or 
organic tin specifically, it does however test for chromium and tin and 
compliance with the limits for chromium III, chromium VI or organic tin 
may be inferred from low results from these analyses (see below). 
 

A. CP0113 Blue 
 
The material complied with the limits of the 16 elements specifically 
analysed for (see analysis table below) 
 
The migration of tin from the sample was determined to be not greater 
than 4.9 mg/kg, which, when expressed in the form of tributyl tin, would 
not be greater than the organic tin limit of 12 mg/kg, the material can 
therefore be inferred as complying with the organic tin limit. 
 
The migration of chromium from the sample was not greater than the 
chromium III limit of 460mg/kg. The material can therefore be inferred 
as complying with the chromium III limit. 
 
The migration of chromium for the sample was greater than the 
chromium VI limit of 0.2 mg/kg. The material would require chromium 
speciation analysis to determine compliance with the chromium VI. 
 
The migration of Chromium from the sample was greater than the 
chromium VI limit of 0.2 mg/kg, the material would require chromium 
speciation analyses to determine compliance with the chromium VI 
limit, these were carried out by a sub-contracted laboratory and were 
found to comply with the limit. 
 

 
PASS 
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CP0113 - Blue 
 

Metal Method Limit Results 
Al 

Composite 
BS EN 71-3:2013 Testing 

70000 6 

Sb 560 <5 
As 47 <1 
Ba 18750 <5 

B 15000 <5 
Cd 17 <1 
Cr 460.2 0.4 

Co 130 <5 
Cu 7700 <5 
Pb 160 <5 

Mn 15000 <5 
Hg 94 <1 
Ni 930 <5 

Se 460 <5 
Sr 56000 <5 
Sn 180000 <1 

Zn 46000 <5 
 
 
 
 
 
Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required 
to lower pH and solvent used for extraction appear in [ ] in sample description. 
 
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional 
acid was used to lower pH. 
 
Quantities of soluble metals determined by inductively coupled plasma spectrophotometry. 
 
All results are expressed in mg/Kg based on toy material after analytical correction factors have been 
applied. 
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Oddies Textiles 
Unit 3 Bank House 
Greenfield Road 
Colne 
Lancashire 
BB8 9NL   Contact: Edward Bank 
 
 
DATE RECEIVED   : 13 MARCH 2015 
QUALITY/REFERENCE  : CP0009 – GREEN 
REPUTED FIBRE CONTENT  : NOT GIVEN 
FABRIC DESCRIPTION  : WOVEN 
 
 
REQUEST: EN71-3:2013 Toxicity 
 
 
 
COMMENTS: See report 
 
 

      
S. WISEMAN      M. GRAINGER 
LABORATORY MANAGER    SENIOR TECHNOLOGIST 
 
This report shall not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied as 
referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for 
guidance only and are not a part of the results. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation. 
 
This test has been sub-contracted 
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Category III Analysis results 
  

 
Category III - Scraped off material 
The EN 71-3 screening test used by MTS (UK) tests for the migration of 
16 of the 19 'elements' restricted by EN 71-3:2013; 
 
It does not test for the presence of chromium III, chromium VI or 
organic tin specifically, it does however test for chromium and tin and 
compliance with the limits for chromium III, chromium VI or organic tin 
may be inferred from low results from these analyses (see below). 
 

A. CP0009 Green 
 
The material complied with the limits of the 16 elements specifically 
analysed for (see analysis table). 
 
The migration of tin from the sample was determined to be not greater 
than 4.9 mg/kg, which, when expressed in the form of tributyl tin, would 
not be greater than the organic tin limit of 12 mg/kg, the material can 
therefore be inferred as complying with the organic tin limit. 
 
The migration of chromium from the sample was not greater than the 
chromium III limit of 460 mg/kg or the chromium VI limit of 0.2 mg/kg, 
the material can therefore be inferred as complying with the chromium 
III and chromium VI limits. 
 
 

 
PASS 
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CP0009 - Green 
 

Metal Method Limit Results 
Al 

Composite 
BS EN 71-3:2013 Testing 

70000 <5 

Sb 560 <5 
As 47 <1 
Ba 18750 <5 

B 15000 <5 
Cd 17 <1 
Cr 460.2 <0.1 

Co 130 <5 
Cu 7700 <5 
Pb 160 <5 

Mn 15000 <5 
Hg 94 <1 
Ni 930 <5 

Se 460 <5 
Sr 56000 <5 
Sn 180000 <1 

Zn 46000 <5 
 
 
 
 
 
Samples marked * were sieved, those marked # were centrifuged. Details of additional acid required 
to lower pH and solvent used for extraction appear in [ ] in sample description. 
 
Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional 
acid was used to lower pH. 
 
Quantities of soluble metals determined by inductively coupled plasma spectrophotometry. 
 
All results are expressed in mg/Kg based on toy material after analytical correction factors have been 
applied 
 


